
NOM Removal in Drinking 

Water Treatment Using Dead-

End Ceramic Microfiltration

Assessment of Coagulation/Flocculation Pretreatment

Thesis for the degree of Philosophiae Doctor

Trondheim, April 2011

Norwegian University of Science and Technology
Faculty for Engineering Science and Technology
Department of Hydraulic and Environmental Engineering

Thomas Meyn



NTNU
Norwegian University of Science and Technology

Thesis for the degree of Philosophiae Doctor

Faculty for Engineering Science and Technology
Department of Hydraulic and Environmental Engineering

© Thomas Meyn

ISBN 978-82-471-2459-8 (printed ver.)
ISBN 978-82-471-2460-4 (electronic ver.)
ISSN 1503-8181 

Doctoral theses at NTNU, 2011:3
[...]
Figure 7.11: Irreversible membrane fouling in dependence on the PACl dosage (tank 
coagulation pre-treatment, pH = 6, based on unpublished data) .............. 201 

Figure 7.12: Relative influence of predictors on the irreversible fouling. Summary of 
data from the publications 1 and 4 and unpublished data (R2 = 0.77, n = 92).
 .................................................................................................................. 202 

Figure 7.13: Irreversible membrane fouling in dependence on the PACl dosage (tank 
coagulation pre-treatment, pH = 6, based on unpublished data) .............. 203 

Figure 7.14: Influence of flocculation time on the irreversible fouling (ntotal = 61, pH = 6, 
flocculation G-values are varying from 12 to 1000). ............................... 204 

Figure 7.15: Box chart of the reversible fouling distribution in dependence on the 
coagulation pre-treatment configuration (upper limit of Y-axis set to 500 
for increased clarity, diamonds are representing the data mean, maximum 
value for inline coagulation at 1487, ntank = 25, ninline = 93) ..................... 205 

Figure 7.16: Influence of flocculation time on the reversible fouling (ntotal = 61, pH = 6, 
flocculation G-values are varying from 12 to 1000). ............................... 206 



xv 
 

Figure 7.17: State of aggregation shown as flocculation index in dependence on pre-
treatment configuration and flocculation time (coagulation with 3 mg Al/L, 
G-value in inline configuration was 31 s-1, n = 2) .................................... 207 

Figure 7.18: Relative influence of predictors on the reversible fouling. Summary of data 
from the publications 1, 2 and 4 and unpublished data (R2 = 0.64, n = 112).
 .................................................................................................................. 208 

Figure 7.19: Box chart of the reversible fouling after inline coagulation with FeCl 
(6 mg Fe/L) in dependence on the pH (based on Publication 2, n = 24) .. 209 

Figure 7.20: Relative influence of predictors on the reversible fouling. Summary of data 
from the publications 1 and 4 and unpublished data (R2 = 77.6%, n = 91).
 .................................................................................................................. 210 

Figure 7.21: Reversible membrane fouling in dependence on the PACl dosage (tank 
coagulation pre-treatment, pH = 6, based on unpublished data) .............. 210 

Figure 7.22: Reversible fouling after inline coagulation with FeCl in dependence on the 
G-value and pH (based on data from Publication 2 for a filtration flux of 
143 L/(m2 h), ntotal = 12) ........................................................................... 211 

Figure 8.1: Frequency distribution plots of aluminium dosage to raw TOC 
concentration ratios (Archer and Singer, 2006) ........................................ 216 

Figure 8.2: Suggested scheme for a WTP with coagulation pre-treatment followed by 
ceramic MF ............................................................................................... 220 

Figure 8.3: Treatment costs in dependence on the specific membrane costs 
(assumptions: membrane flux: 143 L/(m2 h), Mean/Max: 100%, interest 
loan: 5%, rate of price increase for ongoing costs: 0%) ........................... 222 

Figure 8.4: Treatment costs in dependence on the membrane flux (assumptions: 
Mean/Max: 100%, specific membrane costs: 250 €/m2, interest loan: 5%, 
rate of price increase for ongoing costs: 0%) ........................................... 223 

Figure 8.5: Treatment costs in dependence on the utilised plant capacity (assumptions: 
membrane flux: 250 L/(m2 h), specific membrane costs: 250 €/m2, interest 
loan: 5%, rate of price increase for ongoing costs: 0%) ........................... 224 

Figure A-1: DOC removal with PACl in dependence on pH and specific coagulant 
dosage (based on all experiments carried out with Norwegian NOM 
concentrate, n = 168) ................................................................................ 229 

Figure A-2: DOC removal with PACl in dependence on the specific molar coagulant 
dosage at pH 6 (based on all experiments carried out with Norwegian NOM 
concentrate and a coagulation pH of 5.8 to 6.2, n = 100) ......................... 230 



xvi 
 

Figure A-3: Predicted versus measured plot for PLS modelling of DOC removal for 
regression results in Figure 7.6 (5 outliers, n = 155) ................................ 231 

Figure A-4: Predicted versus measured plot for PLS modelling of DOC removal based 
in the experimental data from Publication 4 and unpublished data, 
comparing inline and tank coagulation, regression results are shown in 
Figure 7.7 (no outliers, n = 79) ................................................................. 232 

Figure A-5: Predicted versus measured plot for PLS modelling of residual metal 
concentration for regression results in Figure 7.9 (6 outliers removed, 
n = 136) ..................................................................................................... 233 

Figure A-6: Predicted versus measured plot for PLS modelling of irreversible fouling 
for regression results in Figure 7.12 (2 outliers removed, n =92) ............ 234 

Figure A-7: Predicted versus measured plot for PLS modelling of reversible fouling for 
regression results in Figure 7.18 (6 outliers removed, n =112) ................ 235 

Figure A-8: Predicted versus measured plot for PLS modelling of reversible fouling for 
regression results in Figure 7.20 (3 outliers removed, n = 91) ................. 236 

 
 



xvii 
 

 
 
 
 

List of Tables 
 
 
 
Table 2.1: Variables in microfiltration with coagulation pre-treatment ........................ 7 

Table 2.2: Norwegian drinking water quality standards significant for this study ........ 8 

Table 3.1: Frequently used metal coagulants (Davis, 2010) ........................................ 22 

Table 3.2: Reactions for hydrolysis of Al and Fe(III) and the formation of amorphous 
hydroxides, with their equilibrium constants (for 25°C and zero ionic 
strength), adapted from Gregory (2006) ..................................................... 23 

Table 3.3: Composition of NOM and dependence on coagulation and DOC removal 
(Edzwald and Tobiason, 1999) ................................................................... 30 

Table 3.4: Typically velocity gradients applied in water treatment (Bartel, 2002) ..... 38 

Table 4.1: Minimum practical coagulant dose recommendations when using ALG, 
JKL or Chi in contact filtration of raw waters with colour levels of 15, 30 
and 50 mg Pt/L (Eikebrokk et al., 2006). ................................................... 44 

Table 4.2: Advantages and disadvantages of contact filtration ................................... 46 

Table 4.3: Advantages and disadvantages of the Molde process ................................. 48 

Table 4.4: Advantages and disadvantages of oxidation and biological filtration ........ 51 

Table 4.5: Typical capacity parameter values for commonly used macroporous ion 
exchange resins (Ødegaard et al., 1989) ..................................................... 52 

Table 4.6: Advantages and disadvantages of ion exchange ......................................... 52 

Table 4.7: Advantages and disadvantages of adsorption ............................................. 54 

Table 4.8: Typical preparation processes and raw materials of UF/MF membranes 
(Kubota et al., 2008) ................................................................................... 59 

Table 4.9: Advantages and disadvantages of nanofiltration ........................................ 72 

Table 4.10: Advantages and disadvantages of low-pressure membrane filtration with 
coagulation pre-treatment ........................................................................... 80 



xviii 
 

Table 4.11: Comparison of different treatment processes with respect to treatment of 
Nordic waters* ............................................................................................ 81 

Table 7.1: NOM removal and membrane fouling without coagulant addition at a 
constant flux of 250 L/(m2 h).................................................................... 189 

Table 7.2: Characteristics of natural lake water and the analogue ............................ 191 

Table 7.3: Summary of unpublished data included into the regression analysis ....... 196 

Table 8.1: Assumed operational parameters .............................................................. 221 

 
 
 



 
 

xix 
 

 
 
 
 

Abbreviations 
 
 
 
ALG  Granular Aluminium Sulphate (Alum) 
BDOC  Biologically Degradable Organic Carbon 
CA   Cellulose Acetate 
CCC  Critical Coagulant Concentration 
CLSM  Confocal Laser Scanning Microscopy 
CSC  Critical Stabilisation Concentration 
CEB  Chemical Enhanced Backwash 
CHA  Hydrophilic Charged 
Chi  Chitosan 
CIP  Cleaning In Place 
DAF  Dissolved Air Flotation 
DOC  Dissolved Organic Carbon 
DON  Dissolved Organic Nitrogen 
EBCT  Empty Bed Contact Time 
EPS  Extracellular Polymeric Substances 
FeCl  Ferric Chloride 
F-EEM Fluorescence Excitation Emission Matrix 
FNU  Formazine Nephelometric Unit 
FTIR  Fourier transform infrared spectroscopy 
FTU  Formazine Turbidity Unit 
GAC  Granulated Activated Carbon 
HOC  Hydrophobic Organic Carbon 
HRT  Hydraulic Retention Time 
IPCC  Intergovernmental Panel on Climate Change 
JKL  Iron chloride sulphate (Jernkolridsulfat) 
LC-OCD Liquid Chromatography - Organic Carbon Detection 
MF  Microfiltration 
MWCO Molecular Weight Cut Off 
NEU  Hydrophilic Neutral 
NF  Nanofiltration 
NOM  Natural Organic Matter 



 
 

xx 
 

OBM  Ozonation Biofiltration Membranefiltration 
PAC  Powdered Activated Carbon 
PACl  Pre-polymerised Aluminium Chloride 
PC  Principle Component 
PLS  Partial Least Square Regression 
PZC  Point of Zero Charge 
RMS  Root Mean Squared 
RO  Reverse Osmosis 
SHA  Slightly Hydrophobic Acids 
SDI  Silt Density Index 
SUVA  Specific UV Absorption 
TEM  Transmission Electron Microscopy 
TMP  Transmembrane Pressure 
TOC  Total Organic Carbon 
TSUVA Total Specific UV Absorption 
UF  Ultra Filtration 
UV  Ultra Violet 
VHA  Very Hydrophobic Acids 
WTP  Water Treatment Plant 
WWTP Waste Water Treatment Plant 
 
 
 



 

 
 
 
 

1  
 

Introduction 
 
 
 
1.1 Background 
 
Surface water is a common water source for potable water production in countries with 
an abundance of water. In Norway for example, around 82% of the population are 
supplied with potable water from inland and mountain lakes, 8% from rivers and 
streams and 10% from ground water. In total, 90% of the population is served with 
water originating from surface water. As Norway is a sparsely populated country, the 
majority of its water treatment plants (WTP) are very small and often situated in remote 
locations. Around 50% of the WTPs have a treatment capacity lower than 10 m3/h and 
serve an average of 365 people. Another 40% of the plants have a capacity below 100 
m3/h and only a handful of plants can actually treat more than 1000 m3/h, for example in 
the capital area of Oslo. The total number of registered treatment plants in 2009 was 
1525. Especially at very small plants disinfection is not standard. In 2005, around 
29,500 people in Norway were supplied with treated but undisinfected surface water 
from 137 WTPs, with an average supply of 215 inhabitants per plant (Myrstad et al., 
2010). 
 
The raw water quality from surface water sources can in general be characterized as 
having a low turbidity below 1 NTU, low alkalinity < 0.5 meq/l, low hardness 
< 5 mg Ca/L and elevated Natural Organic Matter (NOM) content, represented by 
typical colour values between 20 to 80 mg Pt/L and organic carbon concentrations 
between 3 and 6 mg C/L. Figure 1.1 shows raw water quality data reported by 
Norwegian WTPs treating surface water in 2009. 
 
There is a growing concern regarding the increase of NOM in natural water sources, 
most likely a consequence of climate change. Several studies have shown that the 



 
2 Introduction
 

 
 

concentration of NOM in surface water may increase during the coming decades. Due to 
increased precipitation in parts of Scandinavia during the last 30 years, the drainage 
patterns in many catchments have changed, leading to an increased leaching of organic 
compounds from the upper forest floor to the lakes. In some areas a concentration 
increase of up to 50 % of colour and DOC has been reported for the period between 
1983 and 2000/2001 (Forsberg, 1992; Hongve et al., 2004). This development is 
anticipated to continue since climate prediction scenarios forecast that the already high 
precipitation levels in Scandinavia will further increase in the coming decades. Based 
on scenario A1B1, defined by the Intergovernmental Panel on Climate Change (IPCC), 
the increase will be between 10 and more than 20% relative to precipitation levels 
observed in the period from 1980 to 1999 (IPCC, 2007). However, not only NOM 
concentrations might change due to altered flow patterns and higher fluxes, but also the 
composition, giving less degraded material at higher flow rates due to increased runoff 
is predicted to occur (Austnes, 2008). Future drinking water treatment facilities will 
therefore need to be able to deal with an increased frequency of extreme weather events. 
 

 
Figure 1.1: Box charts of raw water quality parameters: turbidity, colour and pH-value 

of WTP’s treating surface water, reported in 2009, based on data from The 
Norwegian Institute of Public Health (2010).   

 
During the last two decades low pressure membrane filtration, comprised of 
microfiltration (MF) and ultrafiltration (UF), has become an alternative standard 
treatment technology in the production of potable water. More and more full scale 

                                                 
1 The scenario A1B describes a future world of very rapid economic growth, a global population that 
peaks in mid-century and declines thereafter, and the rapid introduction of new and more efficient 
technologies. Major underlying themes of this scenario are convergence among regions, capacity building 
and increased cultural and social interactions. Energy sources are based on a balanced mix of across all 
energy sources, fossil-intensive and non-fossil sources (IPCC, 2007). 



 
1.2  Drinking water treatment perspectives 3
 

 
 
 

applications for primary water treatment have been installed worldwide. By replacing 
conventional treatment steps (e.g. coagulation, sedimentation, and rapid filtration) with 
microfiltration a more reliable, robust, effective and cheaper treatment method is 
introduced. Compared to traditional treatment methods, additional advantages include a 
stable process under varying feed water quality, a smaller footprint, and highly 
automatic operation. 
 
Even though the number of full scale installations applying polymeric membranes is 
increasing drastically, no such installations can be found with ceramic membranes in 
Europe, in spite of a number of successful membrane developers and producers for 
industrial purposes. Until recently, ceramic membranes have not been a competitive 
alternative compared to their polymeric counterparts due to higher investment costs, 
despite their promising physical properties. However, based on several pilot plant 
studies conducted in recent years, investigating the treatment of surface water with 
coagulation pre-treatment and ceramic microfiltration, this picture is changing (Lerch et 
al., 2005a; Loi-Brügger et al., 2006; Heijman and Bakker, 2007; Panglisch et al., 2010). 
It has been suggested that the operation of monolithic ceramic microfiltration 
membranes with appropriate pre-treatment, operated in constant flux and dead end 
mode, can be optimised in such a way that the process is competitive with the 
application of polymeric hollow fibre membranes. Higher flux may be obtained together 
[...]
for corrosion is also a matter of concern. A treatment concept for raw waters with low 
alkalinity, low hardness and low pH certainly has to include methods for corrosion 
control to avoid corrosion in the distribution network. As such, the main objectives for 
drinking water treatment in Norway are the efficient removal of high NOM 
concentrations, securing a hygienic and safe product to the consumers, and providing a 
stable, non-corrosive water supply in the distribution network. 
 
 



 
1.3  Challenges 5
 

 
 
 

1.3 Challenges 
 
All membrane processes are subject to fouling, which reduces productivity and 
increases energy consumption, down time for maintenance, chemical usage, membrane 
replacement and so on. Fouling is a complex phenomenon which can by defined as the 
blockage of membrane pores during filtration caused by the combination of sieving and 
adsorption of particulates and compounds onto the membrane surface or within the 
membrane pores (Li et al., 2008). Feed water composition has a huge influence on this 
phenomenon. Parameters such as turbidity, TOC, the ultraviolet absorbance at 254 nm 
(UV254), as well as the polyhydroxyaromatic content, can be used for estimating the 
fouling potential of a raw water. Many other parameters have been investigated together 
with a variety of analytical techniques. Membrane fouling, however, was not fully 
describable or predictable by any of them. 
 
The combination of coagulation with low-pressure MF membrane filtration has the 
potential of reducing many of the shortcomings encountered in conventional methods of 
NOM removal, e.g. coagulation/rapid media filtration and nanofiltration. MF 
membranes represent good barriers against bacteria and larger microorganisms, whith 
virus retention depending mainly on the membrane. Due to excellent backwash ability 
along with high robustness, the investigated ceramic monolith MF configuration offers 
a promising method to counteract fouling. A lot of experience with surface water 
treatment and ceramic microfiltration has been accumulated for example in Japan. 
However, the treatment of low turbidity, low alkalinity, low buffer capacity water, with 
high DOC and colour content as found in the Nordic countries, has not been 
investigated in-depth. 
 
In order to be a successful, integrated process, coagulation/ceramic microfiltration has 
to be operated in a way that a high permeate quality (i.e. low DOC and colour, pathogen 
free, no disinfection by-products, low residual metal) can be achieved simultaneously 
with a  minimum of chemical and energy usage at low membrane fouling levels. Only 
then it can compete with established technologies. 
 
1.4 Structure of thesis 
 
Chapter 2 presents the scope and rationale of the thesis. The combined process of 
coagulation and ceramic microfiltration is compared with two treatment processes 
conventionally used for the treatment of Nordic surface waters, rapid filtration and 
nanofiltration. General research questions and hypothesis are formulated. 
 
Chapter 3 gives a theoretical background of the water treatment unit processes 
coagulation and flocculation. Relevant coagulants are introduced and mechanisms 



 
6 Introduction
 

 
 

important for the removal of NOM are explained. Furthermore, the effects of low 
temperatures on coagulation are reviewed, since this is important for process application 
in Nordic countries. 
 
Chapter 4 reviews the different treatment technologies used in the treatment of Nordic 
surface waters, focusing on NOM removal. One emphasis lays on membrane 
technology, where the basic mechanisms are described, recent advances are presented 
and hybrid membrane systems are introduced.  
 
Chapter 5 gives an overview of the process configurations investigated and the ceramic 
microfiltration membranes applied. A more detailed characterisation of NOM in the raw 
water is given and selected analytical methods are described.  
 
Chapter 6 contains selected publications, four articles and one poster publication. 
 
Chapter 7 presents recent additional results, which have not been published yet. 
Furthermore, a summary of all results is shown, supported by data evaluation by PLS-
regression in order to identify important process parameters and their influence on the 
process performance. 
 
Chapter 8 concludes the study with a reconsideration of the hypotheses. 
Recommendations for operating conditions and suggestions for WTP design are given. 
Some cost calculations are presented. 
 
Chapter 9 summarises suggestions for future research topics. 
 
 
 



 

 
 
 
 

2  
 

Scope of thesis 
 
 
 
2.1 Scope 
 
This work presents an applied study on ceramic microfiltration with coagulation pre-
treatment, suitable for surface waters with high organic carbon and colour content, and 
in addition low alkalinity, turbidity and buffer capacity. The raw water type used in this 
study is based on typical lake water found in Norway, which is commonly used as the 
source for potable water production. Commercially available coagulants based on iron 
and aluminium have been applied for the coagulation. A ceramic monolith 
microfiltration membrane, operated in dead-end inside-out mode, was the basis of the 
separation step. Such a treatment setup involves many different independent variables, 
which directly or indirectly affect the treatment efficiency and the treated water quality. 
Table 2.1 identifies the main operating parameters and system responses addressed in 
this study. 
 
Table 2.1: Variables in microfiltration with coagulation pre-treatment  
 

Pre-treatment Membrane separation System responses 
Coagulant type and dose Filtration flux DOC and colour removal 
Coagulation pH Backwash frequency Membrane fouling 
Flocculation conditions  Residual metal 
  Virus removal 

 
One major research objective was the establishment of reasonable operating conditions 
and the evaluation of the process performance in dependence on them. As a starting 
point, publications about direct surface water treatment with similar membranes have 
been considered, a field in which this process combination has been applied 
successfully. However, no experiences have been available with regard to treatment of 



 
8 Scope of thesis
 

 
 

surface water in Nordic countries. The second goal of this work was to investigate the 
influence of the main process variables (Table 2.1) and their interdependencies on the 
system performance. However, the focus has been on the coagulation pre-treatment and 
the impact this has on the membrane filtration stage. Based on the outcomes of the 
study, the ambition was to formulate operating conditions which allow stable and 
efficient operation of the complete treatment train. From these recommendations the 
aim is to enable a comparison of the investigated treatment scheme with conventional 
processes with respect to treatment efficiency and overall performances.  
 
2.2 Rationale 
 
As described in the introduction (Chapter 1), the majority of the population in Norway 
is served with treated surface water from inland or mountain lakes. Due to climatic 
conditions, this water is generally characterized by low turbidity, low alkalinity, low 
hardness, but with high organic carbon content and colour levels. In order to comply 
with Norwegian and European drinking water standards, NOM has to be removed from 
the raw water. If coagulation is applied in a treatment scheme, more stringent legal 
limiting values apply. Once a coagulation treatment process complies with these limits, 
it is assumed that this process is operated in a satisfactory manner, and it further can be 
considered as a hygienic barrier. A selection of such limiting values is shown in Table 
2.2. The drinking water guidelines demand for example that the colour has to be 
reduced below 5 mg Pt/L if coagulation with metal salts is used, and the TOC below 
3 mg C/L respectively (Norwegian Ministry of Health and Care Services, 2001). 
 
Table 2.2: Norwegian drinking water quality standards significant for this study 
 

Parameter Unit Drinking water 
guidelines 

Indication for good 
operation1) 

If Al or Fe is used 
as coagulant2) 

Turbidity FNU 1 3) 0.2  
Colour mg Pt/L 20 10 5 
TOC mg C/L 5 4) 3  
Aluminium mg/L 0.2 0.15  
Iron mg/L 0.2 0.15  

1) Compliance indicates good operation practise and is necessary in order to be approved as hygienic barrier 
2) Compliance is necessary if coagulation with aluminium or iron is applied 
3) Measured in the effluent of the WTP, at the consumer’s side the limit is 4 FNU 
4) Does not have to be monitored if WTP produces less than 10,000 m3/d 

 
Regulations further specify that a water supply system must be equipped with at least 
two hygienic barriers. Such a barrier is defined as a “Natural or constructed physical or 
chemical obstacle, which removes, neutralizes or kills bacteria, viruses, parasites etc., 
and/or dilutes, decomposes or removes chemical or physical substances to a degree that 



 
2.2  Rationale 9
 

 
 
 

these substances no longer represent a health risk.” (Norwegian Ministry of Health and 
Care Services, 2001). In order to be approved as hygienic barrier, a treatment step has to 
remove 99.9% (3-log units) of bacteria and viruses and 99 % (2-log units) of parasites. 
Guidelines list the following processes as possible hygienic barriers: chlorination, UV-
radiation, ozonation, membrane filtration and coagulation (chemical precipitation). The 
two most common processes for treatment of surface water with elevated NOM content 
in Norway are coagulation/rapid media filtration and direct nanofiltration (Ødegaard et 
al., 2010). As previously mentioned, if a coagulation process shall act as a hygienic 
barrier, the more stringent limiting values shown in Table 2.2 apply. With regard to 
direct membrane treatment, only regulations for cross-flow membranes are specified at 
the moment. The current requirement in order to be considered as a hygienic barrier 
against all types of microorganisms is a maximum pore size of 10 nm and a sufficient 
cross flow velocity. The microfiltration membranes used in this study, having a nominal 
pore size of 100 nm, are only a sufficient barrier against larger organisms, such as 
bacteria, bacteria spores and parasites and therefore do not fully comply with the 
hygienic barrier definitions. However, if the membranes are coupled with coagulation, 
different rules apply. 
 
Low pressure membrane processes have emerged in the recent decades and are now 
considered standard technology. At the beginning of 2007, about 750 plants with a 
capacity higher than 8 m3/h, having a total production capacity of around 9,000,000 m3 
per day, were in operation around the world using this technology. However, most of 
these plants are designed for the removal of turbidity and microorganisms. In contrast, 
the main focus in Norway is on the treatment of low turbidity water with high NOM 
content. Even though successfully applied in other parts of the world, not much 
experience has been accumulated in the treatment of such waters using a hybrid system 
which combines coagulation pre-treatment and membrane microfiltration. 
 
As described in Chapter 1.3, the coagulation/rapid media filtration and direct 
nanofiltration conventionally used in Norway today, have proven to be a reliable 
treatment alternative for potable water production. However, the disadvantages and 
challenges commonly stated for these systems can most likely be tackled by low 
pressure ceramic microfiltration coupled with coagulation pre-treatment, as explained in 
the following sections.  
 
2.2.1 Why monolith ceramic membranes? 
 
Ceramic membranes have a long history on the membrane market. In most cases they 
have been applied in industries where high membrane integrity under harsh operating 
conditions, such as high temperatures or chemically aggressive environments, is 
necessary. In the last two decades, however, they have slowly been entering the water 



 
10 Scope of thesis
 

 
 

sector. Even though they are more expensive than their polymeric counterparts, they 
offer a variety of advantages which might justify the greater investment. 
 
Ceramic membranes can be distinguished by excellent mechanical strength and a very 
high breaking stress. However, they are brittle and not very flexible, which can be a 
challenge when handling the modules. Furthermore, ceramic membranes are considered 
to be very stable against temperature and aggressive chemicals and can even be 
operated under numerous conditions in which polymeric membranes have difficulties. 
However, they are not conducive to all imaginable conditions. Depending on the quality 
of their base material, many ceramic membranes may have difficulties at high pH 
values, for example, where they start to deteriorate. Ceramic membranes typically have 
a very homogeneous pore size distribution and a higher permeability compared to 
polymeric membranes with similar molecular weight cut off (MWCO) (Lee and Cho, 
2004). The pure water flux of the membranes used in this study was measured to be 
42.9 ± 3.8 m3/m2/d at a pressure of 1 bar and 25°C. Furthermore, permeability loss 
observed in the experiments was always reversible using chemical cleaning with acid 
and sodium hypochlorite. Due to the excellent stability of ceramic membranes, long 
lifetimes are assumed for the type of application investigated in this study. 
Manufacturers normally give a warranty of 12 years, however, longer lifetimes can 
probably be expected. 
 
The monolith design and operation in dead-end and inside-out configuration has a 
number of advantages compared to other membrane system designs. Such modules with 
tubular channels can cope with high particulate loadings, which is the case when 
treating raw waters with coagulant demand, as long as the particles are not too large 
compared to the channel diameter. Thin flow channels due to dens packing densities are 
prone to clogging, which is thus avoided. Furthermore, the channels in a monolith 
membrane have excellent backwashing hydraulics. Backwashes are commonly 
performed using permeate and pressurized air. There are no dead zones or sludge 
pockets as for example found in hollow fibre outside-in configurations. Another 
advantage for the application of multichannel membranes with coagulation lies in the 
consideration that the 1 meter long and 2.5 mm wide membrane channels have such a 
flow pattern, that they can work as a pipe flocculator themselves. Floc development is 
further supported and promotes a dense columnar cake layer at the dead-end points, but 
alleviates cake layer formation on the rest of the membrane surface (Yonekawa et al., 
2004). Lerch published similar results, where flocs of a size smaller than a certain 
limiting radius were found to be deposited widely homogeneous over the total capillary 
length of the channel (Lerch, 2008). However, larger flocs occupied preferential places 
on the membrane surface and did not deposit until they were at a certain distance to the 
capillary inlet. The larger the particle size, the longer this distance. This interrelation is 
shown in Figure 2.1 for different sized flocs. 



 
2.2  Rationale 11
 

 
 
 

 
Figure 2.1: Floc trajectories of different sized flocs within the capillary (Lerch, 2008) 
 
Lerch stated that “flocs with radii larger than a limiting radius will be forced to travel 
along merging trajectories and finally in a resulting equilibrium trajectory until being 
deposited. With increasing floc size this will lead to a point where all incoming flocs, 
independent of their radial starting position at the capillary inlet, will be forced to merge 
this trajectory.” (Lerch, 2008). As a result, flocs will be brought into very close and 
assumable unavoidable contact to each other and floc aggregation by some kind of 
orthokinetic aggregation might occur, leading to larger floc aggregates. Furthermore, 
[...]
(c) Conventional filtration (Hendricks, 2006) 

 
Pre-treatment of surface waters by chemical coagulation (see Chapter 3) is essential to 
achieve efficient removal of small particulates in rapid filters. Commonly used 
coagulants are aluminium sulphate (ALG), prepolymerised aluminium chloride (PACl), 
ferric chloride (FeCl) or iron chloride sulphate (JKL). Cationic polymers and organic 
polymers like chitosan (Chi) have been applied as well. 
 
In this work NOM removal was a primary objective. Turbidity removal was only a side 
aspect. It should be noted however, that the turbidity of the treated water is still 
important, i.e. with respect to following treatment steps such as disinfection or pathogen 
removal. Here, an optimization conflict may exist, since optimal conditions for NOM 
removal and turbidity may differ as shown in Eikebrokk (1999), where the effluent 
water quality (turbidity, organic carbon content and residual metal concentration) after 
coagulation of high coloured water with JKL and PACl and subsequent filtration was 
presented, in dependence on coagulation pH and coagulant dosages. At higher pH 
values the effluent turbidity was increasing, the DOC removal decreased however and 

Flocculation

Filtration

Rapid Mix

Filtration

Rapid Mix

Flocculation

Filtration

Settling

Rapid Mix

(a)

(b)

(c)



 
4.1  Rapid filtration 43
 

 
 
 

the residual metal concentration increased. Furthermore, the optimum pH window 
widened at higher coagulant dosages (as further described in the next Chapter 4.1.1), 
giving an operator more flexibility for achieving good NOM and turbidity removal and 
low residual metal concentrations at the same time. Furthermore, results pointed further 
out that this is especially relevant when the coagulation takes place in the upper part of 
the optimum pH range for residual Fe and NOM removal (Eikebrokk, 1999). 
 
The two following chapters discuss variations of rapid filtration, especially suited for 
low turbidity and alkalinity raw waters with a high content of NOM. 
  
4.1.1 Contact filtration 
 
Contact filtration, also known as inline filtration or sometimes called direct filtration as 
well, forgoes extensive flocculation and sedimentation steps. The coagulant is added 
just prior to the filtration, using a weir, a static mixer or some other kind of installation 
for ensuring the necessary degree of mixing. After that, no mechanical or hydraulic 
flocculation is applied and the time for flocculation reactions to take place before the 
water reaches the filter is rather short. However, flocculation takes place in the 
hydraulic head of the filter and in the filter pores. The flow of water through a porous 
media filter introduces shear forces and thus benefits flocculation. Particles deposited in 
the filter bed can continue to react with material still in the liquid phase or with 
themselves. Figure 4.2 shows a schematic of a typical contact filtration plant as it can be 
found in Norway, including coagulation pH adjustment and corrosion control using lime 
and carbon dioxide, and chlorination or UV radiation for disinfection. 
 

 
Figure 4.2: Typical flow scheme for a contact filtration plant for NOM removal in 

Norway including pH adjustment, corrosion control and disinfection, 
adapted from Ødegaard et al. (1999) 

 



 
44 Removal of NOM from surface water
 

 
 

The two key parameters for optimal coagulation and flocculation, and a good filtration 
performance as a consequence of that, are coagulant dosage and pH-value. These two 
parameters directly control DOC and colour removal and the residual metal 
concentration (Eikebrokk, 1996, 2000). In these studies Eikebrokk investigated the 
contact filtration performance of a dual media anthracite-sand filter in dependence on 
different colour content in the raw water (15, 30 and 50 mg Pt/L which corresponds to a 
TOC range of 2 to 6 mg C/L ), different coagulants (ALG, PACl, JKL, Chi and others) 
and dosages. He found that colour and DOC can be efficiently removed at low 
coagulant dosages. However, these dosages are too low for maintaining a low residual 
metal concentration. Therefore, higher coagulant dosages had to be applied to meet all 
drinking water standard requirements. These doses were called absolute minimum 
dosages. However, operation at these dosages might be difficult in practise since the 
optimum “pH-window” is rather narrow and operation outside these limits would 
inevitably lead to higher residual metal concentrations than demanded by legal 
regulations. Therefore, Eikebrokk introduced a “practical minimum” dosage, which is 
25% higher than the absolute minimum dosage. When using these dosages, the pH 
window for optimum process performance and compliance with the water quality 
standards can be obtained within a wider pH range. The practical minimum dosages and 
the corresponding pH windows are summarized in Table 4.1 for four coagulants. In 
general, NOM removal rates of 75 to 90% for colour and 40 to 70% for DOC were 
reported, depending on the coagulation conditions and the coagulant type. The poly-
aluminium and ferric chlorides were also found to possibly have some benefit over alum 
in terms of dose requirements and range of optimum pH values (Eikebrokk, 1996, 
2000). 
 
Table 4.1: Minimum practical coagulant dose recommendations when using ALG, 

JKL or Chi in contact filtration of raw waters with colour levels of 15, 30 
and 50 mg Pt/L (Eikebrokk et al., 2006). 

 

Raw water Raw water Minimum specific coagulant dosage and optimum pH range 
colour SUVA mmol Me or mmol Chi/g TOC; (μg Me or μg Chi/mg Pt) 

 
L·(m·mg C)-1 

ALG JKL PAX CHI 
 pH 5.8 – 6.6 pH 4.0 - 5.5 pH 5.7 - 6.7 pH 5.0 - 6.0 

RW15 3.8 16 (78) 16 (162) 14 (67) 0.6 (110) 
RW30 4.3 20 (63) 20 (128) 17 (54) 0.7 (80) 
RW50 4.8 26 (61) 26 (100) 20 (49) 0.8 (70) 

ALG-aluminium sulphate, JKL-ferric chloride; PAX-poly aluminium chloride; Chi-Chitosan. 
For Me-coagulants: Dose levels needed to obtain < 0.1 mg residual Me/L, > 90% and 50-60% colour and TOC 
reduction, respectively. Absolute minimum doses are 25% lower than the given practical minimum doses. 
For Chitosan: Dose levels needed to obtain > 60 % and 20-35% colour and TOC reduction, respectively. 

 
 



 
4.1  Rapid filtration 45
 

 
 
 

Optimal coagulant dosage is very important for good process performance, especially 
while using contact or direct filtration. The coagulant dosage directly corresponds to the 
solids load to a filter since they are not removed by sedimentation or other separation 
options. Too high dosages therefore lead to high head loss rates and low unit filter run 
volumes without removing proportionally more pollutants (Pernitsky and Edzwald, 
2006). Early filter breakthrough is another consequence. Too low dosages on the other 
hand may lead to insufficient removal or high residual metal concentrations, as 
described above. Pernitsky and Edzwald also stated that the type of coagulant influences 
the head loss increase. High basicity PACls resulted in lower head loss rates than alum 
or low- and medium basicity PACls. PACls with sulphate showed increased head loss 
rates compared to non-sulphated PACls. Further, raw water quality criteria was given as 
an approach for estimating if a raw water is suited for contact filtration or not. Generally 
it was stated that, turbidity should be below 10 NTU and the algae biomass content 
below 10 μg/L as chlorophyll-a, and the waters should be treatable with alum doses at 
or below 10–15 mg/L. Furthermore, filtration may not be feasible when the raw water 
TOC exceeds 3 mg/L and UV absorbance exceed 0.07 cm-1 for supplies characterized 
by a SUVA of about 3 or greater (Pernitsky and Edzwald, 2006). 
 
As previously mentioned in Chapter 3, one of the greatest practical problems faced in 
removing soluble NOM from low turbidity waters is the inability to produce an 
acceptable floc due to lack of readily available nucleation sites provided by natural 
turbidity (Gregor et al., 1997). Gregor et al. further suggested that these essential floc 
nucleating sites can be provided by the lime that is used for pH and alkalinity 
correction, provided that the lime is added in sufficient quantity and at a point where it 
retains some of its particulate nature. Rebhun et al. (1984) found that early 
breakthroughs shortened the filtration cycles while using contact coagulation-filtration 
of humic substances in their experiments. The filtration runs could be prolonged, 
however, by combining alum and a high molecular weight cationic polymer. There was 
an optimum polymer dose range, where lower and higher doses than optimum gave 
shorter filtration runs. Polymer dosage increased floc strength, increased attachment 
and/or decreased particle detachment within the filter bed and thereby prolonged the 
filter run times. Bolto and Gregory (2007) stated that cationic polyelectrolytes have a 
distinct advantage over the metal salts that are commonly used in direct filtration, 
because they effect charge neutralisation without the formation of additional solids in 
the form of a metal hydroxide precipitate. The flocs from inorganic coagulants take up 
much of the space in the filter media, rapidly causing a pressure drop. 
 
Table 4.2 summarizes the advantages and disadvantages of contact filtration. 
 
 
 



 
46 Removal of NOM from surface water
 

 
 

Table 4.2: Advantages and disadvantages of contact filtration 
 

 Good treated water quality if operated 
under optimized conditions 

 Reduced footprint and simpler 
process scheme compared to 
conventional filtration 

 Higher filter velocities and more 
shallow filters compared to Molde 
process  

 High operator competence necessary 
 Sensitive to changes in the raw water 
 Possibly not feasible at very high 
DOC in the raw water 

 Inconsistent filtrate quality after 
ripening and before breakthrough 

 Barrier effect depends on operation 

 
4.1.2 The Molde process 
 
The so called “Molde process” is a special form of rapid media filtration where in 
addition to anthracite and sand, a third alkaline filtration layer with marble is 
introduced. An example of a process scheme is shown in Figure 4.3. Full scale 
introduction of the process started at the beginning of the 1990s. In a period from 1993 
to 2011 around 31 plants have been built or are under construction. Two thirds of them 
are smaller plants with a treatment capacity up to 20,000 m3/d. 10 plants have a capacity 
between 20,000 and 60,000 m3/d. The biggest plant was built in 1997 in Bergen, the 
third largest city in Norway, having a capacity of 80,000 m3/d. The first pilot studies 
investigating this treatment concept were done in 1991 in a city called Molde, thus 
making the process to be known as the “Molde process”. 
 

 
Figure 4.3: Treatment scheme of the Molde process, adapted from Hammersland (2009) 
 
Before the filtration step CO2 is added to the raw water. The amount of CO2 dosed is 
used to regulate the alkalinity and hardness of the treated water. The more CO2 is dosed, 



 
4.1  Rapid filtration 47
 

 
 
 

the more marble is dissolved in the actual filtration step. Since the coagulation pH is 
normally below 4.5, dosing the CO2 at the inlet stage does not influence the coagulation 
step. The coagulant is dosed after the CO2. Almost exclusively iron based coagulants, 
i.e. iron chloride sulphate (JKL), are used in the Molde process because their very low 
optimal coagulation pH for DOC and colour removal. Since the coagulant is an acid by 
itself, normally no extra pH adjustment is necessary. Only dosing the coagulant adjusts 
the pH sufficiently if the raw water does not have a too high alkalinity, which is often 
the case in Norway. The mixing of chemicals takes place in static mixers and no special 
flocculation is applied. However, a sufficient degree of flocculation is ensured due to 
time necessary for transportation of the water to the filter unit and residence in the filter 
head before the filtration. In the filter, particles and flocculated NOM are retained in the 
anthracite and sand filter layers. The water pH does not change significantly in this 
stage of the process. In the third alkaline filtration layer marble is dissolved, resulting in 
an increase of pH, alkalinity and hardness. Furthermore, the residual dissolved iron 
precipitates there as iron hydroxide due to the increase in pH. After filtration the treated 
water is disinfected and fed into the distribution net. 
 
The rapid filters in treatment plants using the “Molde process” are dimensioned in a 
similar way compared to conventional rapid filtration. At the largest WTP in Bergen, 
Svartediket, for example, filters are dimensioned for a maximum filter velocity of 
8 m/h. However, the average filter velocity is 4.4 m/h. The filter cycle length is between 
12 and 36 hours. The backwash velocity is set at 60 m/h, which is higher compared to 
conventional rapid filtration (typically 30 to 35 m/h) due to the higher density of the 
marble. The iron dosage is normally between 2.5 and 6 mg Fe/l, depending on the raw 
water quality. The coagulation pH is in the range of 3.9 to 4.3. Marble is replaced once 
or twice a week, before a backwash takes place. The necessary empty bed contact time 
(EBCT) for sufficient reaction with the marble is estimated to be 15 minutes. If the 
thickness of the marble layer approaches 1.5 m, turbidity and residual iron concentration 
rise perceptibly in the treated water. The treated water has typically a turbidity of 
0.05 NTU and a colour of 2 mg Pt/L. The costs for treatment chemicals, like coagulant, 
CO2 and CaCO3, are normally in the range of 0.10 NOK (1.25 Euro cent) per m3 treated 
water. The chemical costs are twice as high if additional pH adjustment i.e. by 
hydrochloric acid is required (Hammersland, 2009; Brandt, 2010). 
 
The Molde process is a simple and compact process since it integrates colour removal, 
hardening of the water and an eventual corrosion control all in the same filter. Since 
Norwegian raw water typically has a low pH and alkalinity, no extra pH adjustment is 
normally necessary. Coagulation takes place at low pH values, which drastically 
improves DOC and colour removal, and avoids high residual metal concentrations at the 
same time. Table 4.3 shows an overview of advantages and disadvantages of the Molde 
process.  



 
48 Removal of NOM from surface water
 

 
 

Table 4.3: Advantages and disadvantages of the Molde process 
 

 Simple and compact process 
 Efficient NOM removal due to low 

coagulation pH... 
 ... but low residual metal 

concentrations due to marble filter 
 Low chemical costs 
 No extra corrosion control necessary 

 Filters are build higher than normal 
 High backwash velocity compared to 
conventional rapid filtration 

 Loss of 10 to 15% of marble due to 
washing out of fine fraction 

 Limited flexibility for optimizing 
backwash of marble filter 

 
Recently, a couple of modified variations of the Molde process have been introduced to 
the market. In the Larvik process, two separated filters are used, first, a classical dual 
media filter and second, a marble filter. The coagulant is dosed before the first filtration 
step and CO2 before the second. This configuration has the advantage that both filters 
can be optimized independently, i.e. with regards to backwashing conditions and cycle 
length. Due to that the chemical demand and the loss of marble can be reduced. 
However, for this configuration higher investment costs are necessary. 
 
4.2 Oxidation and biofiltration 
 
Oxidation biofiltration is an established technology in potable water treatment. 
However, this process has not been fully implemented in Norway for the treatment of 
surface waters with low turbidity, alkalinity and hardness, but with high concentrations 
of NOM and colour. The ambition of this process combination is the conversion by 
advanced oxidation of poor biodegradable organic carbon which is normally dominant 